
42

56

44
43

45

92

47

49

55

115114

1

2

3

4
5

6

7
8

9

1816

17

19

21

20

22
23

24

25

26

27 28

15

11

10

14

32

89
33

34
52

35

36

70

38

58

57

59

62
61

63

64

65

66

39

91

41

71

72

67

72

73

74

75

76

77

78 79

80

143

81

144

82

145

146

147

148

130

83

84

85

86

87

88

94

95
96

97

98

99

100

101

142

104

103

105

107

109

111

113

117

116

118

119

120

121

123

106

124

126

125

93

127

128

129

130

131

132

133

137

138

139

112
140

141

135

134

102

48

54

12B 12R 12G

68
69

110

108

122

90

136

40

46

29

30

53

51

37

149

13

PPAARRTTSS  DDIIAAGGRRAAMM

MMAXXUM  101 - 52" & 62"
110011  llbbss  TThhrruusstt
3366  VVoolltt  37 Amps
5522  &&  6622””  SSHHAAFFTT



PP
AA

RR
TT

SS
  LLIISS

TT

2-100-110 ARMATURE ASSEMBLY 36V 4 VARS FW 101#
788-040 RETAINING RING
431-110 CENTER HOUSING ASSEMBLY 4.0 FW TXT MAX
2-300-160 BRUSH END HOUSING ASSEMBLY 4.0 FW TXT
144-017 BEARING -FLANGE (SERVICE ONLY)
880-025 **SEAL [2.EA]
2-400-160 PLAIN END HOUSING ASSEMBLY 4.0
144-021 BEARING -SPHERICAL 
784-025 BEARING RETAINER
991-040 FELT WASHER
188-094 BRUSH 4"W/TERMINAL [2.EA]
640-017 BRUSH WIRE- BLACK 10 AWG 61 XLP
640-121 BRUSH WIRE- RED 10 AWG 62-1/2 
640-303 GROUND WIRE- GREEN 10 AWG 61 
738-004 BRUSH PLATE - 4" TERMINAL
975-041 SPRING -TORSION [2.EA]
116-025 BALL-STEEL
303-043 THRUST DISC- METAL
701-009 **O-RING -THRU BOLT [2.EA]
701-043 **O-RING ( 2 REQ’D)
830-027 SCREW -SELF TREADED 10-32 X 2" [2.EA]
830-096 THRU BOLT 12-24 X 11.56" SS [2.EA]
973-025 SPACER -BRUSH PLATE [2.EA] 
990-051 WASHER-THRUST, STEEL 
990-052 WASHER- NYLATRON
2317051 MOTOR ASSEMBLY 36V VARS TXT
2032067 TUBE (COMP) W/CSK HOLE 52"
2032066 TUBE (COMP) W/CSK HOLE 62"
1378130 PROPELLER KIT 
2331130 PROPELLER (W.WEDGE)
2091701 WASHER-PROP (LARGE) MAX 101
2093101 NUT-PROP (LARGE) MAX 101
2020713 TERMINAL- ADAPTOR MAX50/S
2335400 SHRINK TUBE 1/4ODX2”
2771864 MOUNT, BOW ASSEMBLY W/BWGRD FW MAX
2264246 ARM-UPPER FW LG
2293501 BUSHING, STAINLESS STEEL [4.EA]
2263500 BOLT, SHOULDER [2.EA]
2774317 ARM-LOWER ASSEMBLY, LG, FW EXTR
2263913 MOTOR REST LONG, MAXXUM
2265514 DECAL- MOTOR REST [2.EA]
2773986 BOWPLATE,LG FW /INSERT
2251601 ROPE 40" MAXXUM 
2261708 WASHER-3/8 X 1/2 X.010" SS [2.EA]
2236000 BEARING NYLINER  [2.EA]
2152610 SPRING-PIN (LOCKBAR) [2.EA]
2233600 LOCK BAR- (BOW MOUNT)
2233602 LOCK BAR, REAR - ZINC
2152700 SPRING -LOCKBAR
2262703 SPRING STOP
2153604 EYE SHAFT -2LOCKBAR STD PLTD
2260506 HINGE-PIN HEADLESS ZINC
2293811 YOKE, MAXXUM MOUNT POLYPROPYLENE
2994833 BAG ASSEMBLY- MAXXUM STABILIZER
2262605 PIN- BWGRD UPPER THREADED ZP

1
2
3
4
5
6
7
8
9

10
11

12B
12R
12G

13
14
15
16
17
18
19
20
21
22
23
24
25

■

26
27
28
29
30
■

32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
■

51

9908236 WASHER 1/4 FLAT ZINC [2.EA]
2223100 NUT-TENSION 5/16-18 SS [2.EA]
2772016 TUBE W/BEARING RACE ASSEMBLY 52"
2772014 TUBE W/BEARING RACE ASSEMBLY 62"
2272067 TUBE OUTER -24" 4 HOLES 52" 
2272068 TUBE OUTER -34" 4 HOLES 62" 
2266260 BEARING RACE- 565T
2266220 BEARING RACE-STEEL
2991867 BOWGUARD ASSEMBLY-FT CTRL,MAX
2772315 BRACKET BASE TOP/EYELET ASSEMBLY
2771993 BRACKET BOTTOM/BEARING ASSEMBLY
2772352 EYELET-ROPE KIT
2263402 SCREW 1/4-20 X 3/4" ZINC
2263404 SCREW, 1/4-20 X 2-1/4” SHCP [2.EA]
2261525 SPRING-SLEEVE UPPER
2261535 SPRING SLEEVE, LOWER
2262706 SPRING, BOWGUARD, NIK 
2011365 SCREW-COLLAR/NEW KNOB
2994830 BAG ASSEMBLY-MAXXUM
2263431 SCREW 1/4-20 X 3.5" PPH [6.EA]
2261713 WASHER-1/4" FLAT S/S [6.EA]
2263103 NUT -NYLOCK JAM 1/4-20 S/S [6.EA]
2994832 BAG ASSEMBLY
2261505 SPACER, MOTOR REST [6.EA]
2263434 SCREW, 8-18 X 1" PPH  [2.EA]
2266000 BEARING, BALL-STEEL [2.EA]
2266115 BEARING CONE
2261619 COLLAR HALF-ZINC-2 PER
2263452 SCREW- 1/4-20X3/4 SHCP SS [2.EA]
2260283 CONTROL BOX COVER-MAX
2372100 SCREW-8-18 X 5/8" THDT [4.EA] 
2265539 DECAL COVER, MAXXUM 101
2260150 POINTER DISC TRNSLCNT 
2265800 DECAL-INDICATOR
2053414 SCREW-8-32 X 1/2" TRI-LOBE [3.EA]
2267800 GEAR INDICATOR 
2301310 SCREW-8-18 X 1/2" SS
2355410 SHRINK TUBE-3/8 OD X 2" [2.EA]
2232360 PULLEY-CABLE DRUM
2261730 WASHER-NYLON A/T  
2996246 TOP BEARING RACE /PINION DRIVE ASSEMBLY
2263410 SCREW-8-32 X 5/16" ZINC PLATE [2.EA]
2262607 PIN - CLEVIS ZP MAX BG
2260801 CLIP-SPRING ZP MAX BG
2150400 PULL-GRIP 
2151700 WASHER-EYE SHAFT .562" 
2998200 CIRCUIT BREAKER ASSEMBLY 36V-101 [2.EA]
2790002 FOOT PEDAL/PLUG ASSEMBLY
2263700 PUSH-BUTTON FOOT PEDAL
2302732 SPRING-LOWER PEDAL SS
2264023 SWITCH-SEALED ASSEMBLY
2262114 SCREW-MOUNTING/SWITCH [2.EA]
2233100 NUT-SWITCH MOUNT [2.EA]
2260160 KNOB-SPEED CONTROL 
2263000 E-RING TRU-ARC#5133-43
2266413 TENSION SCREW PLATE FT

52
53
■

54

55
56
■

57
58
59
61
62
63
64
65
66
■

*67
*68
*69

■

70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
95
96  
97
98
99

100
101
102

2260511 PIN-PIVOT A/T FT PDL 
2992102 FOOT PEDAL BASE/PIN ASSEMBLY 
2262300 PULLEY FOOT PEDAL
2223430 SCREW- #8 X3/4" PPH TYPE 25 SS [4.EA]
2260000 BEARING-PULLEY
2261705 WASHER-NYLATRON A/T
2266400 COVER-PULLEY STAMPING
2301310 SCREW-8-18 X 1/2" SS [2.EA]
2264012 CONTROL BOARD ASSEMBLY- MAX101
2053414 SCREW   8-32 X 1/2 TRI-LOBE [2.EA]
2261218 WIRE HARNESS MAX 101
2260325 WIRE,BLK W/GRN STRIPE 11 1/4"
2260326 WIRE,RED W/YEL STRIPE 16 1/2"
2267500 CABLE ASSEMBLY-RIGHT 5'
2267510 CABLE ASSEMBLY-LEFT 5'
2265430 CABLE JACKET 5'
2265110 BOOT-CONTROL BOX
2265115 BOOT-FOOT PEDAL BASE
2372100 SCREW-8-18 X 5/8",THDT  [2.EA]
2261714 WASHER-MAXXUM FT PDL [2.EA]
2261901 BRACKET-CONDUIT AT/MAX
2263210 BRACKET-CONDUIT ADJUST
2262720 SPRING-CONDUIT ADJUST
2263463 SCREW-1/4-20 X 2" STL PPH
2261227 LEADWIRE A/T VARIABLE
2020700 TERMINAL RING, 3/8" [2.EA]
2256300 TIE WRAP-5.5" BLACK
2263201 CLAMP WIRE HARNESS MICRO [2.EA]
2332103 SCREW-6-20 X 3/8" THD
2260312 WIRE,BLK W/WHT STRIPE 19 1/4"
2254031 SWITCH-MOM/OFF/COM
2266412 SWITCH PLATE, FT PEDAL
2332103 SCREW-6-20 X 3/8" THD [2.EA]
2256301 TIE WRAP-5.5’ WHITE [2.EA]
2365109 INSULATING PAD 2.4 X 4.7"
2264511 BOTTOM PLATE, MAX 101 
9953104 SCREW-8 X 1/2"  SS [5.EA]
2263455 SCREW #12-14 X 1/2" THR FRM [4.EA]
2265126 BUMPER PAD, FOOT PEDAL [4.EA]
2266610 DECAL-ON/OFF SWITCH
2262535 CONTROL BOX-PLASTIC
2267800 GEAR-INDICATOR [2.EA]
2262220 INDICATOR-DRIVE
2261905 BRACKET/INDICATOR
2301310 SCREW-8-18 X 1/2" SS
2264015 LIGHT/INDICATOR
2263802 STRAP- HOLD DOWN 30.5 VELCRO
NOT SHOWN--  62” SHAFT ONLY

2030710 CONNECTOR BUTT [2.EA] 
2030711 CONNECTOR BUTT 
2030315 WIRE EXTENSION 18" GREEN 
2030317 WIRE EXTENSION 18" RED 
2030316 WIRE EXTENSION 18" BLACK 
2375400 SHRINK TUBE 1/4 X1-3/4" [2.EA] 

103
104
105
106
107
108
109
110
111
112
113
114
115
116
117
118
119
120
121
122
123
124
125
126
127
128
129
130
131
132
133
134
135
136
137
138
139
140
141
142
143
144
145
146
147
148
149

**Seal & Oring Kit P/N 2889460         * This item is part of an assembly. This item cannot be sold separately due to machining and /or assembly that is required.                                                           P/N 2264932    REV.C        7-01

In the U.S.A., replacement parts may be ordered directly from MINN KOTA Parts Dept.,
706 Holly Lane, P.O.Box 8129, Mankato, Minnesota 56002-8129. In Canada, parts may
be ordered from any of the Canadian Authorized Service Centers shown on the enclosed
list. Be sure to provide the MODEL and SERIAL numbers of your motor when ordering parts.
Please use the correct part numbers from the parts list. Payment for any parts ordered
from the MINN KOTA parts department, may be by cash, personal check, Discover Card,
MasterCard or VISA. To order, call 1-800-227-6433 or FAX 1-800-527-4464.

Fora da América do Norte, queira consul-
tar a lista anexa para identificar o Centro
de Seviço Autorizado MINN KOTA. Não
deixe de incluir o número do MODELO e o
número de SÉRIE do seu motor ao pedir
peças. Sempre use os números corretos
das peças da lista de peças.

Hors de États-Unis, voir la liste ci-jointe pour
le Centre de Service Agréé MlNN KOTA le
plus proche. Lors d'une commande, ne pas
oublier de fournir le numéro de modèle et le
numéro de série du moteur. Toujours men-
tionner le numéro de pièce exact figurant sur
la liste des pièces de rechange.

Fuera de los Estados Unidos, consultar la lista
anexa para ubicar el Centro de servicio autor-
izado MINN KOTA. No dejar de incluir el
número del MODELO y el número de SERIE
del motor para el cual se solicitan las piezas.
Usar siempre los números de pieza correctos
indicados en la lista de piezas.

PP
AA

RR
TT

SS
  LLIISS

TT



AA
DD

JJUU
SS

TT
MM

EE
NN

TT
SS

          RR
ÉÉ

GG
LLAA

GG
EE

SS
            AA

JJUU
SS

TT
EE

SS
            AA

JJUU
SS

TT
EE

SS

CCAABBLLEE  AADDJJUUSSTTMMEENNTT::
The steering cable tension is pre-set at the factory but

will, through normal use, need occasional adjustment.
Adjust the length and tension by turning the slotted
screw located near the bottom of the foot pedal, just
under the steering cable cover.

Turn the screw clockwise to increase tension and
counter-clockwise to decrease tension.

NNOOTTEE: If the cable becomes too loose, it may disengage
for either the roller drum in the control box or the pul-
ley in the foot pedal.

RRÉÉGGLLAAGGEE  DDUU  CCÂÂBBLLEE::
Le câble de direction est pré-réglé en usine mais l’usure

normale doit être compensée de temps à autre. Pour
régler la longueur et la tension, tourner la vis de
réglage située près du bas la pédale de commande
sous le garant du câble de commande.

Tourner la vis dans le sens horaire pour augmenter la
tension et dans le sens contraire pour la diminuer.

RREEMMAARRQQUUEE::  Si le câble est trop détendu il peut sortir du
tambour dans le boîtier de commande ou de la poulie
dans la pédale.

AAJJUUSSTTEE  DDOO  CCAABBOO::
A tensão do cabo de direção foi pré-ajustada na fábrica,

mas precisará, em conseqüência do uso, de ajuste
ocasional. Ajuste o comprimento e a tensão girando o
parafuso ranhurado localizado próximo da base do
pedal, sob a cobertura do cabo de direção.

Gire o parafuso no sentido horário para aumentar a
tensão e no sentido anti-horário para diminui-la.

NNOOTTAA::  Se o cabo ficar frouxo demais poderá desengatar
do tambor cilíndrico na caixa de controle ou a polia no
pedal.

AAJJUUSSTTEE  DDEE  CCAABBLLEESS::
La tensión del cable de dirección viene ajustada de

fábrica aunque, con el uso normal, se requerirán
ajustes ocasionales. Ajustar la longitud y la tensión
girando el tornillo ranurado situado cerca de la parte
inferior del pedal, directamente debajo de la cubierta
del cable de dirección.

Girar el tornillo en sentido horario para incrementar la
tensión y en sentido antihorario para disminuirla.

NNOOTTAA:: Si el cable se afloja demasiado, se puede
desconectar del tambor del rodillo en la caja de
control o de la polea del pedal.

Cable Tension Adjustment Screw
Vis de réglage de la tension du câble
Parafuso de ajuste de tensão
Tornillo de ajuste de la tensión del cable

Cable Pulley
Poulie
Polia do cabo
Polea del cable

Stainless Steel Cable 
Câble d’acier inoxydable
Cabo de aço inoxidável
Cable de acero inoxidable

8

WW
IIRR

IINN
GG

  DD
IIAA

GG
RR

AA
MM

                  SS
CC

HH
ÉÉ

MM
AA

  DD
EE

  CC
ÂÂ

BB
LLAA

GG
EE

                DD
IIAA

GG
RR

AA
MM

AA
  DD

AA
  FF

IIAA
ÇÇ

ÃÃ
OO

              DD
IIAA

GG
RR

AA
MM

AA
  DD

EE
  CC

AA
BB

LLEE
AA

DD
OO

13

WARNING:
• BEFORE CONNECTING BATTERY, MAKE SURE
THE MOM/CON SWITCH IS IN THE OFF POSI-
TION.
• USE 6 GAUGE WIRE TO EXTEND POWER LEAD.
• IMPROPER WIRING OF 24 VOLT SYSTEM
COULD CAUSE BATTERY EXPLOSION!
• KEEP LEADWIRE WING NUT CONNECTION
TIGHT AND SOLID TO BATTERY TERMINALS.
• LOCATE BATTERY IN A VENTILATED COMPART-
MENT.

ATTENTION:
• AVANT DE RACCORDER LA BATTERIE, VÉRIFIER
QUE LA COMMANDE MOM/CON EST SUR ARRÊT.
• UTILISER UN CÂBLE DE CALIBRE 6 POUR UNE
EXTENSION DU CÂBLAGE.
• UNE ERREUR DE POLARITÉ DANS UN CIRCUIT DE
24 V PEUT PROVOQUER L’EXPLOSION DE LA BAT-
TERIE!
• VEILLER À CE QUE LES ÉCROUS PAPILLONS SUR
LES BORNES DE LA BATTERIE SOIENT BIEN SERRÉS.
• PLACER LA BATTERIE DANS UN COMPARTIMENT
AÉRÉ.

BLACK
BLACK

BLACK

BLACK

BLACK

RED

BLK/RED

RED

BLK/ORANGE

BLK/BROWN

BLK / WHITE

BLK/GREEN

MOM/OFF/CON SWITCH

MOMENTARY

 SWITCH

 

SPEED ADJUSTMENT KNOB

  

INDICATOR LIGHT

CONTROL BOARD

CONNECTING WIRE CONNECTING WIRE

RED/YELLOW

NNoottee::    DDoo  nnoott  uussee  ccrraannkk  bbaatttteerryy  aass  oonnee  ooff  tthhee  tthhrreeee  ssuuppppllyy  bbaatttteerriieess  ffoorr  tthhee  ttrroolllliinngg
mmoottoorr..    UUssiinngg  tthhee  ccrraannkk  bbaatttteerryy  aass  oonnee  ooff  tthhee  ssuuppppllyy  bbaatttteerriieess  wwiillll  ccaauussee  ccoorrrroossiioonn
ddaammaaggee  ttoo  yyoouurr  ttrroolllliinngg  mmoottoorr  aanndd  wwiillll  vvooiidd  tthhee  wwaarrrraannttyy..

RReemmaarrqquuee  ::    NN’’uuttiilliisseezz  ppaass  vvoottrree  bbaatttteerriiee  ddee  ddéémmaarrrraaggee  eenn  ttaanntt  qquuee  ll’’uunnee  ddeess  ttrrooiiss  bbaatt--
tteerriieess  dd’’aalliimmeennttaattiioonn  ;;  lleess  bbaatttteerriieess  ddee  ddéémmaarrrraaggee  nnee  ssoonntt  ppaass  ccoonnssttrruuiitteess  ddaannss  llee  bbuutt
dd’’ooffffrriirr  uunn  sseerrvviiccee  àà  ggrraannddee  ddéécchhaarrggee..  UUttiilliisseerr  llaa  bbaatttteerriiee  ddee  ddéémmaarrrraaggee  ccoommmmee  ll’’uunnee
ddeess  bbaatttteerriieess  dd’’aalliimmeennttaattiioonn  ccaauusseerraa  ddeess  ddééggââttss  dduuss  àà  llaa  ccoorrrroossiioonn  àà  vvoottrree  mmootteeuurr  ddee
ppêêcchhee  àà  llaa  ttrraaîînnee  eett  aannnnuulleerraa  llaa  ggaarraannttiiee..




